

		Layer Test Result Report				DATE: 4/29/2026	
						D Number: -	
						Page 1 of 1	
Product Code: ***		Number Of Layers: Single		Color: White		Standard: INSO 11386	
Product Name: ADL		Final Completion: Normal		Width Layer: ***		Sampling Loc: ***	
P DATE: ***		E DATE: ***		Brand: ***		LOT NO: ***	

R	Item	Method	Conditions		Result	Unit	Acceptance Quality		Status	
			H (%)	T (C)			LSL	USL		
Physical And Chemical	1	جرم در واحد سطح (Mass per Unit Area)	15	30	43.2	g/m2	25	-	It Matches	
	2	ضخامت (Thickness)	15	30	0.62	mm	0.1	-	It Matches	
	3	طول پخش (Length Of Liquid Diffusion)	-	15	30	10	cm	-	It Matches	
	4	مقاومت تا حد پارگی برابر کشش طولی (Tensile Strength MD)	15	30	40.9	N/50mm	20	-	It Matches	
	5	مقاومت تا حد پارگی برابر کشش عرضی (Tensile Strength CD)	15	30	25.2	N/50mm	4	-	It Matches	
	6	الانگیشن در جهت طولی (Breaking Elongation MD)	15	30	75.3	%	25	-	It Matches	
	7	PH	15	30	6.8	-	5.8	7.5	It Matches	
	8	زمان نفوذ و عبوردهی مایعات (سومین مرتبه) (Strike Through Time ۳)	15	30	0.47	s	-	3	It Matches	
	9	دوباره تری (Rewet)	15	30	0.13	gr	-	0.2	It Matches	
	10	واکنش در برابر نور فرابنفش (Reaction to Ultra Violet Light)	15	30	No Reaction	-	No Reaction		It Matches	
Microbiology	11	شمارش کلی میکروارگانیسم ها (Total Count Of Microorganisms)	4782-1	40	20	295	cfu	-	300	It Matches
	12	E.coli	9933	40	20	Negative	-	Negative		It Matches
	13	Pseudomonas Aeruginosa	9793	40	20	Negative	-	Negative		It Matches
	14	S taphylococcus Aureus	9934	40	20	Negative	-	Negative		It Matches
	15	C andida Albicans	9607	40	20	Negative	-	Negative		It Matches
	16	کپک و مخمر (Mold And Yeast)	4782-2	40	20	45	cfu	-	50	It Matches

Description: A sample layer send from Belarus UMINEX LLC	
Type Of Fiber: Uncertain	
The Result:	Tested layer complies with standard INSO11386 in the above paragraphs.

The Experimente	Technical O fficer	Q C	Company
-----------------	--------------------	-----	---------